

TEST REPORT

190181 / 5

Date received: 30/01/15
 Date of test: 09/02/15
 Date of issue: 16/02/15

Sample name: Glass Effect Glaks.

KRONO SYSTEM S.R.L.
 VIA SALI 25
 31040 MANSUE' (TV)
 ITALIA

Accelerated test for sinkage of coated surfaces PTP 43:1995

Procedure:

The sample has been maintained in a oven at 50±3 °C for the specified period.

At the end of each testing period the presence of orange peel effect has been assessed by visual comparison with a reference sample maintained at normal ambiental conditions.

Test results:

Exposure time (h)	Evaluation	Remarks
24	5	No visible changes.
48	5	No visible changes.
72	5	No visible changes.
96	5	No visible changes.
168	5	No visible changes.

Notes:

- Conditioning period: from 30/01/2015 to 09/02/2015.

This document is validated by digital signature and time stamping in accordance with the Italian laws and the European Directives which regulate the electronic signature systems.

Managing Director


The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.